Page 8-8



FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... s 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e 2
4 1016569 O-RING e 2
5 1016545 NUT, HEX, M5 X .8 ..o 2
6 1016542 SCREW, STUD, M5 X .8 ...t e e e 2
7 1016451 ARM, ROCKER ... e e s 2
8 1016450 COLLET .. e ae e e s 2
9 1016449 RETAINER, VALVE SPRING ......ccccoiiiiiiiii s 2
10 1016523 SPRING, ENGINE VALVE .....ocoiii i s e 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....cccoiiiiiiiiieee 1
12 1016560 RING, SNAP e e e e 2
13 1016519 GUIDE, VALVE ..ot s s 2
14 1016479 SEAT, SPRING ... e e e e e 2
15 1016566 SEAL, VALVE ... oo e e s s s e 2
16 1016448 VALVE, EXHAUST ..ottt st e 1
17 1016447 VALVE, INTAKE ..o e 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........ccccoeiiiiiiiicce 1
19 1016474 P AT E e e e e e e 1
20 1016483 VALVE e e e e e 1
21 1016563 PIN e 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM  ......oiiiiiiiiiiic s 2
23 1016452 SHAFT, ROCKER ... e 1
24 1016471 ROD, PUSH ... e s 2
25 1016549 WASHER, FLAT, M12 ..o s 1
26 1016517 CIRCLIP, TYPE E ..o e s s e e 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiiiiii e e s 6
28 1016430 GASKET, HEAD ...t e s e s 1

Page 8-9



